
 

 

Buy Finasteride 2.5mg Tablets Online from The Hair Dr 
Product Information 

Finasteride Accord is a proven treatment option for male pattern baldness, boasting 

a comparable efficacy profile to Propecia, with the added benefit of superior value. 

As a branded medication containing finasteride as its active ingredient, Finasteride 

Accord offers a reliable and effective solution for individuals seeking to address 

hair loss. 

Finasteride has undergone extensive clinical research and investigation, solidifying 

its position as a leading treatment option for male pattern baldness. Studies have 

consistently demonstrated that finasteride effectively halts hair loss in a remarkable 

90% of men, with the majority of individuals experiencing a significant reduction 

in hair thinning. 

This treatment is specifically intended for men only. 

Finasteride 1mg tablets have been rigorously tested and approved for use in the UK 

for the treatment of male pattern baldness.  

When taken daily for a minimum of 3-6 months, this medication has been shown to 

improve the visible appearance and thickness of hair. However, it is essential to 

note that individual results may vary depending on age and the extent of existing 

hair loss. 

It is crucial to adhere to the recommended dosage instructions: taking only ONE 

tablet daily. Exceeding this dose will not enhance the efficacy of Finasteride 1mg 

tablets and may potentially lead to adverse effects. Please consult the label 

instructions carefully and follow the recommended regimen. 
 

Directions for Use 

For optimal results, patients taking Finasteride 1mg tablets should take one tablet 
once daily, with or without food. It typically takes a period of three to six months, 
with daily administration, before noticeable stabilization of hair loss can be 
expected to occur. 
 

Side Effects 

Like all medications, Finasteride 1mg Accord tablets carry a risk of side effects. 
While some may be more common than others, most typically subside with 
continued use. If side effects persist, it's essential to report them to us at The Hair 
Dr, your pharmacist or your doctor. 

 



 

 

It is crucial to seek immediate medical attention if you experience any of the 

following severe side effects: 

 Swelling of the face, lips, tongue, or throat 

 Difficulty swallowing 

 Rash on the body or face, accompanied by itching and hives 

 Breathing difficulties 

In the event of such an occurrence, discontinue treatment with finasteride tablets 

and consult with your doctor or visit the nearest emergency department as soon as 

possible. 
 

It is essential to promptly notify your doctor if you experience any of the following 

symptoms: 

 Lumps, pain, or enlargement of breast tissue or nipple discharge. These 

signs may indicate a serious condition, including breast cancer, which can 

affect men as well as women. 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

Package Leaflet: Information for the user Finasteride 1 mg Film-coated Tablet 
Finasteride 

 

Read all of this leaflet carefully before you start taking this medicine because it 
contains important information for you. 

 

 

 

 

 

 

 

 

Finasteride 1 mg Tablets contain finasteride. Finasteride belongs to the group of 
medicines called 5- alpha reductase inhibitors. 

Your doctor has prescribed Finasteride 1 mg Tablets to address your male pattern 
hair loss, also referred to as androgenetic alopecia. As directed, these tablets have 
been designed to prevent further hair loss in men. Specifically, Finasteride 1 mg 
Tablets are suitable for individuals experiencing mild to moderate hair loss, but not 
complete baldness. By selectively inhibiting the enzyme Type II 5α-reductase, 
which plays a crucial role in regulating the hair follicle, these tablets aim to 
promote a healthier and more sustainable hair growth pattern. 

Finasteride 1 mg Tablets exert their therapeutic effects by selectively reducing 
dihydrotestosterone (DHT) levels in the scalp, a key contributor to male pattern 
hair loss. By mitigating DHT's influence, these tablets aim to arrest and potentially 
reverse the balding process, thereby preventing further hair loss and promoting a 
healthier hair growth profile. 

 

 

 

 

 

What is in this leaflet? 

1. What Finasteride 1 mg Tablets are and what they are used for  
2. What you need to know before you take Finasteride 1 mg 

Tablets  
3. How to take Finasteride 1 mg Tablets  

4. Possible side effects  
5. How to store Finasteride 1 mg Tablets  

6. Contents of the pack and other information 

1) What is Finasteride and what is it used for? 

2) What is Finasteride and what is it used for? 



 

 

Do not take Finasteride 1mg tablets: 

• If you are allergic to Finasteride or any of the other ingredients of this 
medicine  

• If you are a Child / Adolescent 
• If you are Female 

• Individuals currently taking finasteride or any other 5α-reductase inhibitor 
for benign prostatic hyperplasia (BPH) or other indications should not use 
Finasteride 1 mg Tablets, as the concomitant use of these medications may 
lead to potential interactions and adverse effects. 
 

 

Warnings and Precautions 

 

Talk to your doctor or pharmacist before starting a course of Finasteride. 

Finasteride may impact male fertility. Patients contemplating fathering a child are advised to 
consider discontinuing treatment with Finasteride 1 mg Tablets, as the medication's effects on 
fertility have not been fully established and may lead to potential reproductive harm. 

Prior to initiating therapy with Finasteride 1 mg Tablets, a baseline serum prostate-
specific antigen (PSA) measurement should be obtained, and regular PSA 
assessments should be performed during treatment to monitor for potential changes 
in PSA levels. 

 

Mood Alterations and Depression 

The medication Finasteride 1 mg Tablets has been linked to mood alterations, 
including depressed mood, depression, and in rare cases, suicidal thoughts. If you 
experience any of these symptoms, it is essential to discontinue use and consult 
with your doctor as soon as possible to receive further medical guidance. 

 

Other medications and Finasteride 

It is crucial to inform your doctor or pharmacist about any medications you are 
currently taking, have recently taken, or may take in the future. While Finasteride 1 
mg Tablets typically do not interact with other medications, there is limited  
 

 



 

information on their use in combination with topical minoxidil for male pattern 
hair loss, and its use is not recommended. 

Pregnancy, breast-feeding and fertility 

Finasteride 1 mg Tablets are specifically designed for men only. 

Women, especially those who are or may be pregnant, should not handle the 
tablets, especially if broken or crushed, as there is a risk of the medication being 
absorbed through the skin or ingested, which could lead to birth defects in male 
foetuses. Additionally, if a patient's partner is or may become pregnant, they should 
either avoid exposure to semen or discontinue treatment with finasteride to prevent 
any potential harm. 
 

Important information about some of the ingredients of Finasteride 1 mg 
Tablets: 

The Finasteride 1 mg Tablets contain lactose, and individuals with lactose 
intolerance should consult with their doctor before taking the medication. 

 

 

The medication should be taken exactly as directed by your doctor, and if you're 
unsure, consult with your doctor or pharmacist. 

 The recommended dose is one 1mg tablet daily, which can be taken with or 
without food.  

The tablets should be swallowed whole and not divided or crushed. It's important 
to note that taking more than one tablet a day will not enhance its effectiveness.  

Additionally, male pattern hair loss is a gradual process, and it may take 3-6 
months to notice results. Your doctor will help monitor the treatment's 
effectiveness, and it's crucial to continue taking the medication as prescribed. 

 

Patients with impaired liver function 

The safety and efficacy of Finasteride 1 mg Tablets in patients with impaired liver 
function have not been established through clinical trials or experience. 
 

 

3) How to take Finasteride 1mg Tablets 



 

 

Patients with impaired kidney function 

No dosage adjustment is needed for Finasteride 1 mg Tablets in patients with 
impaired kidney function. 

 

If you take more Finasteride 1 mg Tablets than you should: 

If you take more Finasteride 1 mg Tablets than prescribed or if someone else 
accidentally takes some, seek immediate medical attention at the nearest 
emergency room. Bring any remaining tablets or empty packaging for easier 
identification. 

If you forget to take Finasteride 1 mg Tablets: 

If you miss a dose of Finasteride 1 mg Tablets, simply take the next scheduled dose 
as usual. Do not take a double dose to make up for the missed dose. 
 

If you stop taking Finasteride 1 mg Tablets: 

To achieve maximum benefit, it is recommended to continue taking Finasteride 
1mg Tablets as directed. Stopping treatment may result in loss of previously gained 
hair within 9-12 months.  
If you have any questions or concerns, consult your doctor or pharmacist for 
guidance. 

 

 

As with any medication, Finasteride 1 mg Tablets can cause side effects, although 
not everyone may experience them. Some side effects may be temporary and may 
resolve with continued treatment or disappear when treatment is stopped. 

If you experience any of the serious side effects, stop taking Finasteride 1 mg 
Tablets immediately and seek medical attention: symptoms of an allergic reaction, 
such as swelling of the face, tongue, and throat, difficulty swallowing, hives, and 
breathing difficulties; or depression, characterized by severe sadness and feelings 
of unworthiness. 

If you experience any changes in your breast tissue, including lumps, pain, 
enlargement of the breast tissue, or nipple discharge, report these changes to your  
 

 

4) How to take Finasteride 1mg Tablets 



 

doctor immediately, as they may be signs of a serious condition such as breast 
cancer. 

Uncommon side effects (affecting 1 in 100) 

- Reduced libido / desire to have sex 

- Difficulty achieving an erection, problems with ejaculation such as a 
decrease in semen release during sex 

- Depression 

 

 

 

Keep Finasteride 1 mg Tablets out of the reach and sight of children. The medicine 
does not require special storage conditions and should not be used after the expiry 
date, which is indicated on the carton as a month and day. Additionally, dispose of 
unused medicine through a responsible means, such as by asking your pharmacist 
for guidance, to protect the environment. 
 

 

 

The active ingredient in Finasteride 1 mg Tablets is finasteride, which is present in 
a dosage of 1mg per tablet. The tablet core contains a combination of excipients, 
including lactose, cellulose, starch, sodium starch glycolate, lauryl 
macrogolglycerides, and magnesium stearate. The film coating consists of 
hypromellose, titanium dioxide, macrogol 6000, iron oxide red, and iron oxide 
yellow. 

5) How to store Finasteride 1mg Tablets 

6) Contents of the pack and other valuable information 


